Astro Pneumalic
. 1ool Company

372 01d US Highway 52 South
Mount Airy, NC 27030

Model:

900EX

Product Type:

5 TON CAPACITY
HYDRAULIC FLOOR JACK

PARTS BREAKDOWN

Parts List

Index
No.

Call 1.800.221.9705 for questions concerning performance of the product
or other inquiries.

Part No.

Description

Qty|

1-1

500EX-1-1

Frame

1-2

500EX-1-2

Front Wheel

1-3

500EX-1-3

Washer

1-4

500EX-1-4

Snap Ring

1-5

500EX-1-5

Grease Fitting

[SRLSEENE IR

1-5A

500EX-1-5A

Roller

n
N

1-6

500EX-1-6

Rod Link

1-7

500EX-1-7

Bolt

1-8

500EX-1-8

Saddle

1-9

500EX-1-9

Lock Washer

1-10

500EX-1-10

Nut

1-11

500EX-1-11

Spring

1-12

500EX-1-12

Bolt M10 x 25

1-13

500EX-1-13

Bolt M10 x 16

1-14

500EX-1-14

Lock Washer

1-15

500EX-1-15

Shaft

1-16

500EX-1-16

Rear Caster

1-17

500EX-1-17

Nut

1-18

500EX-1-18

Snap Ring

1-19

500EX-1-19

Shaft

1-20

500EX-1-20

Washer

1-21

500EX-1-21

Pin

1-22

500EX-1-22

Connection Bar

1-23

500EX-1-23

Spring

1-24

500EX-1-24

Snap Ring

1-25

500EX-1-25

Shaft

1-26

500EX-1-26

Cover Board

2-1

500EX-2-1

Snap Ring

2-2

500EX-2-2

Washer

2-3

500EX-2-3

0O-Ring

2-4

500EX-2-4

Piston Rod

2-5

500EX-2-5

Piston Ring

2-6

500EX-2-6

Sealing Washer

2-7

500EX-2-7

O-Ring

2-8

500EX-2-8

O-Ring Retainer

2-9

500EX-2-9

Snap Ring

2-10

500EX-2-10

Qil Cylinder Assembly

2-11

500EX-2-11

Qil Filler Plug

2-12

500EX-2-12

Bolt M6 x 12

2-13

500EX-2-13

Steel Ball @6

2-14

500EX-2-14

Steel Ball @9

2-15

500EX-2-15

Spring

2-16

500EX-2-16

Copper Washer

2-17

500EX-2-17

Bolt M12 x 20

2-18

500EX-2-18

Steel Ball

2-19

500EX-2-19

Valve Seat

2-20

500EX-2-20

Spring

2-21

500EX-2-21

Screw

2-22

500EX-2-22

O-Ring

2-23

500EX-2-23

Safety Valve Screw

2-24

500EX-2-24

Seal

2-25

500EX-2-25

Pin

2-26

500EX-2-26

Release Valve Rod

2-27

500EX-2-27

Cylinder Pump Plunger

2-28

500EX-2-28

Pin

2-29

500EX-2-29

O-Ring

2-30

500EX-2-30

Nylong Gasket
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2-31

500EX-2-31

Washer

3-11

500EX-3-11

Spring

3-1

500EX-3-1

Handle Socket

3-12

500EX-3-12

Washer

3-2

500EX-3-2

Pedal

3-13

500EX-3-13

Screw

3-3

500EX-3-3

Nut M10

3-14

500EX-3-14

Rod Joint

3-4

500EX-3-4

Washer

3-15

500EX-3-15

Spring

3-5

500EX-3-5

Bolt M10x35

3-16

500EX-3-16

Universal Joint Assembly

3-6

500EX-3-6

Handle

3-17

500EX-3-17

Convey Rod

3-7

500EX-3-7

Handle Sleeve

3-18

500EX-3-18

Washer

3-8

500EX-3-8

Knob

3-19

500EX-3-19

Pin

3-9

500EX-3-9

Pin

3-20

500EX-3-20

Pin

3-10

500EX-3-10

Control Rod
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3-21

500EX-3-21

Washer
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